
 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Town of Marathon 
Official Plan and Zoning By-law Review 
 
 
 
 
 

DRAFT Background Report 
August 2025  
 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Town of Marathon 
Official Plan and Zoning By-law Review 
 

 
DRAFT Background Report 
August 2025 
 
 
 
 
 
 
Prepared for:  
 
Town of Marathon 
 
Tim Allen 
CBO / Building Services & Economic Development Manager 
Main Office, 4 Hemlo Drive 
T: 877-1340 ext. 2242 
E: cbo@marathon.ca  
 
 
Prepared by: 
 
WSP 
 
2611 Queensview Drive, Suite 300 
Ottawa, ON K2B 8K2 
T:613-829-2800 
 
 
 
 
[...]
• Construction of new dwellings over the last 10 years has been limited, with 121 dwelling units 

being added to the Town’s housing stock since 2015. The Town has “development ready” 

lands for additional housing development, should increased housing demand arise: 

• Tiny Home Subdivision: The Town has developed plans for a 19-lot Tiny Home subdivision. 

An existing parcel on Trailer Court Rd. was subdivided into 19 lots and a Zoning By-law 

Amendment was approved to permit tiny homes, with a target of offering the tiny homes as 

affordable housing. The development of the subdivision is currently out for tender, and is 

subject to additional funding requirements.  

• Phase 2 – Penn Lake Subdivision: A Draft Plan of Subdivision was approved in 1988, but only 

Phase 1 of the planned dwellings was built. Over the last 3 years, the Town has updated the 

plans for Phase 2, which would include 102 lots, and completed some site preparation and 

additional geotechnical studies. Should housing demand increase, it is anticipated that this 

will be the next location of significant housing development within the Town.  

2.4 Land Use 

The Town of Marathon’s Urban Service Area is situated near the northern shore of Lake Superior, 

southeast of Jellicoe Bay, and inland from Peninsula Hill. The Urban Service Area is where 

municipal water and sanitary sewer services are available, and the majority of new development 

is directed (see Figure 2-2). The Town has generally not developed directly on the Lake Superior 

shoreline, except for the former Marathon Pulp Mill site along Jellicoe Bay. The proposed 

development of the Active Living Centre on the former Mill site, to replace the Marathon 

Recreation Complex, will bring non-industrial development to the waterfront for the first time. 

The Town is bisected by the Canadian Pacific Railway line, which generally runs north-south 

through the Town. Peninsula Road is the primary commercial corridor in the Town. The street 

network within the Urban Service Area follows an irregular pattern that merges elements of an 

urban grid structure and typical suburban, industrial, and institutional development. 

The majority of land uses in the southern portion of the Urban Service Area generally include 

residential and open space uses, while the northern portion of the Urban Service Area is largely 

occupied by commercial, industrial, institutional, and open space uses. Residential development 

in Marathon primarily consists of low-rise, single-detached dwellings, with some low-rise 

attached dwellings, and apartments.  



Town of Marathon Official Plan and Zoning By-law Review 

 

 

 

 
Draft Background Report 
August 2025 

WSP 9 

 

Outside of the Town’s Urban Service Area, the Rural area is largely undeveloped, with a limited 

amount of highway commercial development along Highway 17. The majority of the Rural area is 

Crown lands, and supports limited rural residential and seasonal residential development, 

recreation, and tourism-related activities and uses. There are no designated prime agricultural 

areas within the Town.  

The Town of Marathon has a long mining history, dating back to the early 1980s. The Hemlo 

Mine, operated by Barrick Gold since 1985, is located approximately 35 km east of Marathon. 

There are several quarry sites to the west and northwest of the Urban Service Area accessed by 

Peninsula Road and Ontario Highway 17. 

 

 



 

Town of Marathon Official Plan and Zoning By-law Review 

 

 

 
Draft Background Report 
August 2025 

WSP 10 

 

Figure 2-2: Schedule 'B' Land Use Urban Service Area, Town of Marathon Official Plan (2016) 



   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 11 

 

2.5 Recreation and Community Facilities 

There are a variety of recreational, community, and cultural facilities, outdoor opportunities, and 

public spaces in Marathon, including: 

• Marathon Public Library; 

• Marathon Recreational Complex, with an arena, theatre, and fitness centre;  

• Marathon & District Museum; 

• Pebble Beach (see Figure 2-3); 

• Cummings Beach Boat Launch (see Figure 2-3) and Small Boat Storage Rental; 

• Penn Lake Park and Campground; 

• Peninsula Golf Course; and  

• Marathon Cross Country Ski and Snowshoe Club. 

Figure 2-3: Town of Marathon – Pebble Beach (top); Boat Launch (bottom) (www.marathon.ca) 

 

Public and Catholic elementary and secondary schools within the Town include: 

• Margaret Twomey Public School; 

• Holy Saviour School; 

• École catholique Val-des-Bois; 

• Marathon High School; and 

http://www.marathon.ca/


   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 12 

 

• École secondaire Cité-Supérieure. 

• Confederation College operates a satellite campus in Marathon, the Northshore Campus, 

which provides a range of post-secondary courses and programs to support the needs of the 

local labour market. 

2.6 Transportation 

Ontario Highway 17, a Trans-Canada Highway, generally runs northwest to southeast through the 

Town of Marathon and provides the primary road access to the Town via Peninsula Road. It is 

provincially maintained from the Manitoba boundary, spans 1,964 km, ending just west of 

Arnprior in Eastern Ontario where it becomes Highway 417. Highway 17 is a mostly two-lane 

highway in the vicinity of Marathon, with some stretches to the southeast of Peninsula Road 

featuring a third lane on alternating directions of the highway.  

Marathon is served by two long-distance bus companies, Ontario Northland and Kasper 

Transportation. Ontario Northland operates busses 601 and 602 between Thunder Bay and Sault 

Ste. Marie, while Kasper Transportation operates a route between Thunder Bay and White River. 

The Marathon Municipal Airport (YSP) is located 2.6 km northeast of the Town’s Urban Service 

Area, and occupies approximately 219 ha. It operates as a registered airport Monday to Friday, 

with one 1.22 km long asphalt runway, a joining taxiway system, and a public apron.  

2.6.1 Active Transportation 

Marathon offers a robust network of urban and natural trails, providing active transportation 

connections through the Town’s Urban Service Area and to wilderness areas and coves along the 

shoreline of Lake Superior. The trails are used for walking, hiking, recreational snow vehicles, and 

mountain biking. Trails are illustrated on the Town’s “Walking and Hiking Trail Around Marathon” 

map (see Figure 2-4), and include: 

• The Walking Loop, an urban walking trail within the Town’s Urban Service Area, including 

Hemlo Drive, Peninsula Road, Stevens Avenue South, Sund Crescent North, Steedman Drive, 

and Sund Crescent South; 

• Penn Heights Trail, connecting Penn Lake with Hawks Ridge Trail; 

• Hawks Ridge Trail; 

• Pebble Beach “The Lagoon” Coastal Trail; 

• Voyageur Trail, connecting the Boat Launch to Carden Cove, and Marathon to Heron Bay;  

• Carden Cove to Sturdee Cove; and 

• Neuve Chapelle Point Loop. 



   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 13 

 

Figure 2-4: Town of Marathon "Walking and Hiking Trails Around Marathon" Map (www.marathon.ca) 

 

http://www.marathon.ca/


   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 14 

 

2.7 Infrastructure 

2.7.1 Water Supply 

The Town of Marathon’s water system is governed by Ontario’s Safe Drinking Water Act and the 

regulations therein. The Marathon Drinking Water System is operated within its rated capacity 

and supplies a total of 716,607 m3 of treated water. In 2024 on average, 1,957 m3 of treated water 

was supplied to the community daily, which represents 14% of the rated capacity of the system 

(10,968.64 m3/day). The maximum daily flow in 2024 was 3,278 m3/day, which represents 30% of 

the rated capacity. 

The Town’s Drinking Water System consists of five (5) active groundwater wells (wells 2, 3, 4, 5 

and 6) which are located throughout the community. Wells 1 and 7 were abandoned and 

decommissioned in 2002 and 2003, respectively. At each active groundwater well, a single multi-

stage vertical turbine pump is used to draw water from the aquifer, and disinfectant is injected as 

groundwater is pumped from the well and directed to a chlorine contact loop. The contact loops 

are designed to provide the necessary amount of time required to achieve primary disinfection 

and they are the last treatment step prior to water entering the distribution system. 

The Marathon water distribution system includes two (2) substations and is comprised of various 

watermains totalling approximately 33 km in length, and includes over 200 fire hydrants. A 4,950 

m3 capacity in-ground storage reservoir at the Penn Lake Heights Reservoir and Booster Station 

is filled by the active wells and is used to balance system pressure and provide water for 

emergency situations. The Town’s booster pumps at the facility are also used to supply water to 

and maintain system pressure in the Penn Lake Heights subdivision. The Industrial Park Booster 

Station is located on Peninsula Road and is uses booster pumps to supply water to the Industrial 

Park. All water distribution systems in the Town maintain a free chlorine residual as per the Town 

Secondary disinfection requirements. 

2.7.2 Wastewater System 

The Town of Marathon is serviced by the Marathon Wastewater Treatment Plant and Wastewater 

Collection System, which is owned by the Town. The Marathon Wastewater Treatment Plant was 

originally constructed in 1981 as an extended aeration facility with a hydraulic capacity of 1,987 

m3/day. The facility was upgraded to its current state in 1984 by the addition of a second 

combined treatment unit, which increased the facility’s hydraulic rated capacity to 4,400 m3/day 

(average daily flow). In 2024 on average, 1,153 m3 of effluent was discharged to the natural 

environment daily, which represents 26% of the rated capacity of the facility (4,400 m3/day). 

 

 



   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 15 

 

Chlorination at the facility was changed from chlorine gas to sodium hypochlorite in 1994, only to 

be discontinued by regulatory exemption in 1996. A regulatory exemption was also obtained 

regarding the chlorination of bypass flows in 1998. Additional modifications and upgrades to the 

Marathon Wastewater Treatment Plant included the installation of: sludge dewatering facilities in 

1994; a turbo blower in 2013; phosphorus reduction equipment in 2016; and an emergency diesel 

generator set and second lower-capacity turbo blower in 2018. 

The Marathon Wastewater Treatment Plant consists of the following components:  

• Influent works which receive raw sewage from the Marathon wastewater collection system 

and are designed for preliminary treatment. The influent works include grit removal channels, 

a comminutor with bar screens, and a flow splitter chamber;  

• An aluminum sulphate chemical feed system for phosphorus reduction consisting of one (1) 

bulk tank, two (2) chemical day tanks, and two (2) chemical metering pumps with injection 

into the existing influent channel;  

• Two (2) combined treatment units which each include one (1) two-celled aeration tank, one 

(1) clarifier, and one (1) sludge holding tank (aerobic digester);  

• An effluent contact chamber with flow monitoring equipment and an outfall sewer 

discharging final effluent to Lake Superior;  

• A sludge management system, including a polymer chemical feed system and a filter belt 

press for sludge dewatering housed within a dedicated building;  

• A control building housing all air supply equipment (including two turbo blowers), an 

automation system for the monitoring and control of plant processes, motor control centers, 

a laboratory/office, washroom, and garage; and 

• An emergency diesel generator located in an outdoor enclosure.  

As per the Town of Marathon Asset Management Plan (2024), 98.6% of properties within the 

Town are connected to the municipal wastewater system as of 2023. 

2.7.3 Stormwater System 

The Town of Marathon manages stormwater through approximately 5 km of storm mains, catch 

basins, manholes and other supporting infrastructure. The system consists of the following, as 

per the Town of Marathon Asset Management Plan (2024):  

• 195 catch basins; 

• 2,347 m of laterals; 

• 85 manholes; and 



   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 16 

 

• 5,089 m of storm mains. 

The management and removal of stormwater is the responsibility of the property owner and must 

be managed to the satisfaction of the Province and the Town in accordance with the Ontario 

Water Resources Act, if applicable. In addition, the management and removal of stormwater on 

properties adjacent to provincial highways requires the approval of the Ministry of 

Transportation. The Town considers stormwater management as part of the development 

approval process of subdivisions, multi-unit residential development, and commercial, industrial, 

and institutional developments to ensure that the quality of runoff is maintained at pre-

development levels. 

2.7.4 Landfill 

The Marathon Landfill Site historically served as an industrial waste disposal area, and began 

receiving municipal waste in 2015 from within the boundaries of Marathon. Subsequently, the 

Site began receiving domestic waste from surrounding communities, including Pic River First 

Nation, the community of Heron Bay, and Pukaskwa National Park. The remaining Site capacity is 

approximately 621,149 m3, with approximately 113 years of Site life remaining, using an expected 

fill rate of 5,500 m3/year. 

2.8 Economy 

In the 2021 Census, the Town reported a labour force of 1,585 people, a labour force participation 

rate of 60.4%, an employment rate of 55.4%, and an unemployment rate of 8.2%. According to the 

2021 National Occupational Classification (NOC) data from the 2021 Census, the employment 

sectors with the greater proportion of the labour force include: 

• Sales and service (460); 

• Trades, transport and equipment operators (305); 

• Education, law and social, community and government services (190); 

• Natural resources, agriculture, and production (180); 

• Business, finance and administration (165); 

• Health (100); 

• Natural and applied sciences (95); 

• Manufacturing and utilities (55); 

• Art, culture, recreation and sport (20); and 

• Legislative and senior management (10).  



   Town of Marathon Official Plan and Zoning By-law Review 

 
Draft Background Report 
August 2025 

WSP 17 

 

The Town of Marathon is situated on the North Shore of Lake Superior, part of the St. Lawrence 

Seaway with access to seaports around the world. The Town serves as the North of Superior 

regional hub for services (particularly for natural resource-based companies), healthcare, and 

transportation and logistics.  

According to the Town’s municipal webpage, Marathon has a largely diverse economy and rich 

resource base, and is identified as one of the highest per capita incomes in Ontario, with low tax 

rates, registration fees, and land costs in comparison to provincial averages. As previously noted, 

Marathon has a strong mining history which continues today, and is a key driver of Marathon’s 

economy and growth. The Hemlo Mine, operated by Barrick Gold since 1985, is located 

approximately 35 km east of Marathon. Further, multiple significant projects are planned in the 

near term which will result in new jobs and economic growth in the Town: 

• Active Living Centre: A new 73,000 ft2 Active Living Centre is planned along the Town’s 